Assembly Diagram for G 13SP

— 15 —




PARTS G 13SP
‘L%“"' CODE NO. DESCRIPTION ung REMARKS
1 | 203-255 | SEALLOCK SCREW (W/SP. WASHER) M4X10 | 3
2 | 937-807 | TAPPING SCREW D5X25 4
3 | 301-944 | PUSHING BUTTON 1
4 | 308-542 | GEARCOVERASS'Y 1 | INCLUD.3,20
5 | 301-941 | SPECIAL NUT M7 1
6 | 308-541 | PINION 1
7 | 308-543 | SEALRING (A} 1
a8 | 980-866 | WASHER (C) 1
9 | 629-Ti2 | BALLBEARING 629T12DDC3PS2 ~ L 1
10 | @57-754 | RUBBER RING 1
11 | 994-320 | FELT 1
12 | 308-538 | BEARING COVER 1
13 | 360-375E | ARMATURE 220V — 240V 1
13 | 360-375C | ARMATURE 110V i
14 | 308-537 | FAN GUIDE 1
15 | 982-021 | HEX. HD. TAPPING SCREW D4X70 2
16 | 340-366E | STATOR 220V 1
16 | 340-366C | STATOR 110V 1
17 | 311-737 | THRUST WASHER 1
18 | 311-435 | DUSTSEAL (A) 1
19 | 60B-VVM | BALL BEARING 608VVMC2EPS2L 1
20 301-943 LOCK PIN 1
21 | 308-540 | GEAR 1
22 | 801-207 | SEAL LOCK SCREW (W/SP. WASHER) M4X8 1
23 | 036-680 | BEARING COVER (B) 1
24 | 820-1DD | BALL BEARING 6201DDUCMAV2S 1
26 | 308-548 | FELT PACKING ' 1
26 | 308-547 | SEAL PACKING 1
27 | 308-545 | PACKING GLAND 1
28 | 307-046 | SEALLOCK SCREW (W/SP. WASHER) M5X16 | 4
29 | 944-109 | FEATHER KEY 3X3X8 1
30 | 994-301 | SPINDLE (A) 1
30 | 309-562 | SPINDLE (B) 1 | FOR THA
a1 | 94g-241 | MACHINE SCREW M5X20.(10 PCS.) 2
32 | 949-454 | SPRING WASHER M5 {10 PCS)) 2
33 | 938-3027 | SETPLATE (A) 1
34 | 994-321 | WHEEL GUARD ASS'Y 1 | INCLUD.31 — 33
34 | 315-711 | WHEEL GUARD ASS'Y 1 | INCLUD.57.58 FOR TPE
35 | 937-817Z | WHEEL WASHER 1
35 | 937-9282 | WHEEL WASHER (A) FOR D16 HOLE 1 | FOR THA
36 | 938-300Z | D.C.WHEELS 125MM A38Q {10 PCS.) 1
a7 994~ 324 WHEEL NUT M14 ]
37 | 994-155 | WHEEL NUT M16X2 1 | FOR THA
38 | 308-539 | GEARASSY 1 | INCLUD.6.21
39 HITAGH! LABEL 1
40 | 308-558 | HOUSING 1
41 NAME PLATE 1
42 | 995-862 | RUBBRER RING 1
43 | 313-274 | PLATE 1
44 | 313-275 | HANDLE (&) 1
45 | o9s-088 | CARBON BRUSH (1 PAIR) 2
»: ALTERNATIVE PARTS
1—98

—16 —



.

)

0

PARTS G 13SP
ILE)M CODE No. DESCRIPTION u':céb REMARKS

46 | 308-535 | BRUSH HOLDER 2
47 | 308-945 | TAPPING SCREW DaX10 4
48 | 308-53 | SPRING 2
49 | 859-140 | CONNECTOR 50091 (10 PCS.) 1
50 | 311-935 | NOISE SUPPRESSOR 1| For TPE
51 | 980-083 | TERMINAL 1
51 | a11-741 | TERMINAL 1| FOR TPE
52 | 313-278 | SWITCH (1P SCREW TYPE W/LOCK) 1
53 | 984-750 | TAPPING SCREW (W/FLANGE) D4X16 3
54 | 980-266 | CORD GCLIP 3
55 | 938-051 | CORD ARMOR D10.1 1
56 | 500-201Z | CORD 1
57 | 308-563 | MACHINE SCREW (W/SP.WASHER) M5X18 2 | For TPE
58 | 301-948 | SETPLATE 1| For TPE
50 | 308-470 | TAPPING SCREW (W/FLANGE) DaX12 (BLACK)| 2

Iﬂ_ N 313-277 BRUSH COVER 2
61 | 303-594 | TAPPING SCREW (W/FLANGE) D4X35 1
62 | 313-276 | HANDLE (B) 1
63 | 301-653 | TAPPING SCREW (W/FLANGE) D4X20 (BLACK)| 2

_ STANDARD ACCESSORIES

o | CODE NO. DESCRIPTION o) REMARKS

501 | 938-3322 | WRENCH 1
502 994 - 322 SIDE HANDLE 1

#: ALTEANATIVE PARTS
—17 —

i—a8



OPTIONAL ACCESSORIES

G 135P

S

"o | copE No. DESCRIPTION U’;gJ REMARKS
601 994 - 3.25 DIAMCND WHEEL {SEGMENT) 125MM — D222 HOLE 1

602 307-007 DIAMOND WHEEL (SEGMENT) 125MM — D22.2 HOLE 1

603 agd - 326 DIAMOND WHEEL 125MM — D22.2 HOLE 1

604 994 - 327 DIAMOND WHEEL (SEGMENT) 125MM ~ D22.2 HOLE 1

605 894 - 328 DIAMOND WHEEL {MORTAR RAKING) 125MM — D22 1

606 994 - 329 DIAMOND WHEEL {(MORTAR RAKING} 125MM — D22 1

607 | 310-338 | SUPER WASHER 1

«| gos | 313-689 | SUPER WASHER (.D 22MM) 1| FOR THA
| 600 | 313-680 | WHEEL NUT FOR SUPERWASHER 1| FOR THA
le 311-742 | WHEEL GUARD ASS'Y 1 | INCLUD.611 — 618

511 | 311-492 | LABEL 1

612 311-744 SETPIN 1

613 | 311-743 | LEVER 1

614 BBO-734 MACHINE SCREW (W/WASHERS) M5X25 (BLACK) 1

615 | 311-481 | SET PIECE (8) 1

616 | 874-750 | RETAINING RING (E — TYPE) FOR D2.5 SHAFT| 1

617 | 999-087 | CARBON BRUSH (AUTO STOP TYPE) (1 PAIR) | 2

|
1
+: ALTERNATIVE PARTS
1-98 Printed in Japan

faanian N

— 18 —

T

hY



